SCOOTER PARTS --> Moped 50 --> 11.MAIN SEAT, TANDEM SEAT, LUGGAGE CARRIER

No. Part No. Description in Chinese Description in English Q'ty
1 MP50-110100 ݶM6X16 Screw M6X16 1
2 MP50-110200 Ȧ6 Washer 6 1
3 MP50-110300 ĸM10X1.25 Nut M10X1.25 1
4 MP50-110400 Ȧ8-140HV Washer 8-140HV 1
5 MP50-110500 ĸM8 Nut M8 1
6 MP50-110600 Main seat 1
7 MP50-110700 Luggage carrier 1
8 MP50-110800 Tandem seat 1
9 MP50-110900 ˨M8X20 Bolt M8X20 1
10 MP50-111000 Ȧ8 Washer 8 2
11 MP50-111100 ĸM6 Nut M6 1
12 MP50-111200 Damper 1
13 MP50-111300 Link seat 1
14 MP50-111400 氲װ˨ Bolt 1
15 MP50-111500 Ȧ10-140HV Washer 10-140HV 3